INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - I1SO 10474 3.1B: 1991)

Number ! Niimeso:

649045

Date / Dia: April 18, 2612

Page f Pagina;

1/8

Customer / Chiente: CHEVRON POLSKA ENERGY RESOURCES Customer’s Order llem / Orden Cliente - ltern: Customer's Reference / Rel. del Cliente:  {Manufaciurer's Works Ordes N* / Confirmacion de Venla
400002 NIA 54211101

Manufactunng Process / Proceso de Manufactura: Preduct Type ! Tipo ge Producto: Surface / Supedicie;

SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT SARE /JEXT VARNISHED

Stanulard or Speciication / Normas o Especificaciones:
APi 5CT + CHEVRON SR1-A OCTGS6+QCP 2050 REV 19

Steel Grade ! Grado de acera;
P 110

Ends ! Extremos:
TSH BLUE

Dimensions /i Sghedule / Cédula; Lenglh f Longitud: Quantity / Cantidad: 214 Peslpz Nominal Weight ! Pose Nomingl
NIA, 8715.98 FT 461954 LB 53.5LBIFT
R3 SPEC. 2656.63 MTS 208539 KG 79.62 KGIM
{ TENSILE TEST/ENSAYO DE TENSION
Specimen canddion Specimen dimensions Test Y.5 U.T.S. YSMUTS Elongation / Alargamianio
HaatN® | Sample N | Zone| LotN* Pipe N° Condicion di Ia proheta Dimenstones de la proboeta temp | Eul 0.60% Req.
Colada N | Munstra N™{ Zona| Lolo N° Tutbres N Ls Sc {Type| On Size Area Toemp. |Min. 110 Min: 1258 Req. Max. Lo Min. Obi.
Tipo Tamano Seccién | ensaye |Max: 140 Max; - - 2"
in in2 °c Ksi ksi mm %o s
48229 1800930 E2 77821 105 B Al 3s L 1496 x 0.528 0.794 RT 1306 138.8 0.94 50.8 1556 278
48229 1800953 | E1 T8I 110 a8 AM Ss L 1.49 % 0 528 0.750 RT 1307 140.0 .93 50,8 165 | 256
BGTT4 1807510 £2 77925 802 8 AM Ss i 1485 %0543 0815 RT 1249 137.9 294 50.8 15.5 az3
86774 TBO751: =1 77928 514 B AM S5 L 1.488 x 0.551 0.794 RT 1287 137.5 .94 0.8 15.5 352
86803 T8M237 | Et 77823 360 B AM 8s L 1.486 x 0.526 0.785 RT 126.0 1354 G.93 50.8 185 31.2
BG918 181164 E2 77822 250 B At Ss L 1.488 = 0541 0.809 RY 131.1 139.9 099 50,8 1545 oo
BE935 1801355 § E2 77824 468 B AM 5s L 1,481 x 0.542 0.807 RT 130.0 138.9 0.94 50,8 15.5 315

Al As manufachured ! Segon praceso de fabricacion Ls; Lecalion of sample f Ubicacion de la muestra

B: Bedy / Coerpo Max: Maximurm / Maximo
Min, Minimuim £ Minime
Obt: Obtained f Oblenido

On. Onentatian ¢ Qricntacion

E1/E2: Ends of Sampling / Extremos de Mueslra
L: Longitudinal / Longitudinal

Lo Initsal length 7 Longilud wncral

U.T 5. Ulimate tensife slrength £ Resistenca
Y.& Yieid strangth 7 Fluencia

Req. Max: Required maximum / Maximo requerido
Req: Required / Requerido

RT: Reom temperature { Temperaiura ambienle
Se: Specimen candilion / Condicion de la probeta
Ss: Strip specimen { Mueslra rectangular

This cortrdicale is ssucd by a compulenzed system and i is vavd valh lectronic saratute. On thy onginal cerficale the trade-mark greea colored
“Tenans™ is stomped  In case 1he owner of e ofiginat codificate would seloase o ropy of #, he must attest its conformity 16 the oniginal oru taking
upon lumsell W responsib:ity [t any unlyadul or nod aliowed ute. Any shleriticn ardfor fatsificalion will be sulnected 1o tha law

Esle cerificado se emite mediante sislema ¢ Aoy es validado conirma eloctioreca B ceriheado onginal pasee wipreso of logo
Tenans color varde. £n easo de que ef peseeder del cefificado eniregue un copia, ¢eberd garantizar t conformiding con of orgnal kacendos.n

fesporsable por cuslquier use fegal o indetrdo Cualquicr afterncién o falsdicacsn eslard suiila a ey,




INSPECTION CERTIFICATE Number / Nomero: Page / Pagina:
649045 2/8
(BS EN 10204 3.1: 2004 - SO 10474 3.1B: 1991) Date / Dia: April 18, 2012
Customar / Chente: CHEVRON POLSKA ENERGY RESOURCES Customer’s Order ltem / Orden Cliente - lem: Customer’s Reference / Ret. del Cliente:  |Manufacturer’s Warks Order N° 7 Confirmacion de Venta:
4-00002 NIA 54211101
Manufacluring Process / Proceso de Manufactura: Product Type / Tipo de Producte: Surface ! Superficie:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED
Slandard or Specification ! Narmas o £specilicacionns: Sieel Grade / Grado de acero: Ends ! Extremos-
AP 5CT + CHEVRON SR1-A OCTGUG+QOP 2050 REV 19 P 110 TSH BLUE
Dimengions £ Dimensiones. Schedule ! Cédula Length / Longiud Quantily / Cantidad: 214 Pes/pz Nominal Waight / Peso Nominat
9 5/ 8 X 0.545 INCH NIA 871598 FT 461954 LB 53.5 LBIFT
244,48 X 13.84 MM R3 SPEC. 2656,63 MTS 209539 KG 79.62 KGIM
[ CHEMICAL COMPOSITION / COMPOSICION QUIMICA
Composition % / Composicion %
00 X 04D XA
CinmMny] & | &rfM] S P Vv Nb{ T B
H Max | - - - o EEED D S
Min | = =] =] -1 -1 -} -]-T=-1=
Heat N* Sampip M* Lot N* Pipe N [P Max - - - a - 30 30 - - -
Colada ¥* { Muestza N° | Lote N* Tubo N* Min - - - - - - - - - - -
48225 H 21 1331 48 24 8 2 i4 & 1 22 18
48229 18008953 77821 110 P 21 131 30 23 8 ¥ 16 5 2 23 17
48229 1800030 77821 105 P 21 | 131 32 | 23 8 1 14 5 2 23 1 17
86774 H 23 135 30 23 7 1 " 5 1 25 20
86774 1507511 77925 514 <] 22 11332} 30 23 8 1 11 6 2 25 19
86774 1887510 77925 502 P 22 | 133} 20 23 8 1 i2 6 2 25 18
86903 H 22 1i3v) 30| 24 H 1 12 5 1 221 18
B6903 1801237 17823 360 P 22 | 131} 30 | 24 7 1 " 5 3 201 18
86903 3801177 TTHZD 305 P 23 | 30| 28 23 7 1 12 4 2 20 17
8608 H 22 ] 321 & 24 8 1 10 [} 1 29 19
g6918 1801164 77822 250 P 22 132 A 24 4 1 10 5 2 30 19
86018 1800958 77822 205 P 22 1 i3 3 23 7 1 12 5 2 28 18
85835 H 23 J 1361 29 | 24 6 2 12 | 1 25 | 17
86335 1801358 17824 a6 i 23 | 138} 29 25 7 2 10 5 2 24 7
88935 1801261 77824 405 P 23 {1371 29 | 25 ¥ 2 10 5 3 24 1 18
H: Heal / Cotada WMax Maximum { Maximo Min: Minimum £ Minimo P: Product ! Producto

This certificate is issucd by a computenzed system and iz vaid wilh efecttams suinature. On be onginal cerihicale 1he Fado-mark qrenn coloied
“Ternns®is stamped  In case Ihe ownet of the ongingl cenificate wout) release 3 copy of 1, he must altest fts conlanmity 19 1he onginal one taking
dpon imsel! Bye ergponsitbly far any unlawdul or nol allswed useAny allerator astor lalsification wil be subjected 10 the 1aw

Esle certificado gg ermite medsante sistema compulanzado y es viiado con ema elechioaica,  Licerifoado onginit pusee mgresa of ugo
Tenaris color verde. En cso de que el posendor del cedificado enltegie und copia. debetd garantizar 1 canformidagd ¢on el angmal hacsndase

responssiie pOr cudiGiar uio dogal o indibido. Cedltuer attarmncids wo Basifeandn estard sueta ala ley
FOR03171




(BS EN 10204 3.1: 2004 - 1ISO 10474 3.1B: 1991)

INSPECTION CERTIFICATE

Number / Numero:

649045

Page / Pagina:

3/8

Date / Dia; April 18, 20142

Cuslomar { Chenle: CHEVRON POLSKA ENERGY RESCURCES

Customer's Order ltem / Orden Chente - liem;

Customer’s Reference ! Red, del Cliente:

Manufaclurer’s Works Order N* / Confirmacion de Venta.

4.00002 NIA 54211101
{hanulactunng Process / Proceso de Manufaclura: Produet Type / Tipo de Produclo: Surface ! Superficie:
SEAMLESS HOT ROLLED CASING COUPLINGS TSH BLUE NiA

Standart or Specification / Normas o Especilicaciones:

Sieel Grade ! Grado de acero

Ends / Extremos:

API5CT + CHEVRON SR1-A OCTG36+QCP 2050 REV 19 P 110 NIA
Dimensions / Dimensiones: Schedule ! Codula Lenagth £ Lengitud: Quantity / Canbdad: 214 Pcslpz Mominatl Weight / £050 Nomesal:
NfA NIA N/A
269.9 MM
TENSILE TEST/ ENSAYO DE TENSION
Specimen condition Specimen dimensions Test Ys UTS, YS.ALTS £longaton ! Alargamento
Heal N | Sample N° | Zone| Lot Pipe N° Condicion da ia proheta Bimensiones de $a probeta temp | Eul 0,60 % Req.
Colada N” | Muostra N7 | Zona| Lota N* | Tube N° Ls Sc | Type] On Size Area Tamp, {Min: 110 Min: 125 Req. Max.| Lo Min. Qpt.
Tipo Tamafio Seccidn | ensayo |Max: 140 hax: — - 4D
in inZ *C ksi ki mm S %a
85632 1770680 £2 77187 502 B Al Cs L 0.496 0.194 RT i21.3 137.5 088 S04 "y 18.3
85637 1770081 E1 TT187 567 & AM Cs L 0.496 0.193 RT 1225 1381 083 504 1.7 18.4

AN As manufactured f Segin proceso de fabricacion
B: Body / Cuerpo

Cs: Cylindrical speaimen [ Muestra clindriza

E1/E2: Ends of Samphng / Exirernos de Muesira

L: Largitudinal 7 Longitudinal

Lo Initral tength / Longitud inicial

Lu: Location of sample  Ubicacién de la muestra

Max. Maxiroum § Maximo

Min: Minimum / Minime
Obt: Ottained / Oblenido

On: Onenlation f Orientation

Req. Max: Required maximum / Maxmo requendo
Req: Required / Roquerido

RT: Room {emperature / Temperatura ambiente

Sc: Specimen condilion / Condicion de ta probeta

U7 8 Litimate tensdo strongth £ Resistencia
¥.8: Yiald steength / Fluencia

This certficale is ssued by a computenzed yslem ang d 15 vaid with elecionig signature On The ongnal corticate the irade-mark green colored
“Tenans™is stampag. In case the owner of the onginal cettficate would release o £opy ol il, he must aliest its conlonnity 10 the ongnal one taking
upen hisvsel! the responsitiity for any unlingfut or oot aliowed use, Any aletalion andior [alsilication will ba suliigsted 12 the taw

Esle certificado se emie medianle sistema computanzado y es vahdado con frma elecirdnica
Tenasis colos verde. En caso de que of poseedor del certificado entregue uns copl, debera garantizar iz confomidad con el onginat hikaéndoge
respoasalile por cuitquier uso e o mdebide. Cualquier alteracidn yio falsificasén estard sujsta 2 la fey

Bl cedificada srgmal posee mpraso e 1650

FORO3171




INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Number / Nomero;

649045

Page / Pagina:

478

Date f Dia: Aprit 18, 2012

Customer / Cliente: C*TgVRON POLSKA ENERGY RESOURCES

Customer’s Order Hem / Qrden Ciiente - Hem:

Cuslomer’s Reference / Refl. dol Cliente: Manufatlurer's Works Order N* f Confirmacion de Venla:

SEAMLESS HOT ROLLED

4-00002 N/A 54211/01
1Mnnufac|ur:ng Process [ Proceso de Manufactura: Product Type ¢ Tipo de Producto: Surface ! Superfice:
CASING COUPLINGS TSH BLUE NIA

Standard or Speciication / Normas o Especiicaciones
APl 5CT + CHEVRON SR1-A OCTG96+QCP 2050 REV 19

Stee! Grade / Grado de acero:

P 110

£nds 7 Exleemos.
NIA

Dinensions f Dimoensiones Schedule / Coduta Length / Lengitud: Quantdy / Cantidad: 214 Peslpz Nominal Weight / Peso Nominal:
NI/A Nin NiA
260.9 MM

L

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Compaosilion 35 /7 Compasicidn %
X100 X 1Hig X 10080
[ Mn | St Cr | Mo s P v N pTi 8
H Max - - - - = 30 30 - - - -
Min - - - = - e - had -~ — =
Heat N* Sample N* | LotN" Pipe N° P Max - - - - - 30 30 - - - -
Colada N® | Mueslra N°f Lote N Tube N* Min - - - - - - - — - - o
85632 H 2 11271 26 98 ] 22 1 ¢ 6 2 3 2
85632 1773081 THET 8507 24 27 11258 26 1 94 21 i 10 5 2 3 2
86632 1770080 77187 502 24 27 P128 ) 2Z6 | 95 | 22 1 11 5 2 3 2
IH: Heat ! Celada Aax: Maximum J Miximo Min: Minimum / Minimo P: Product / Preducio
Type/Tipa: Charpy V Qnentabon/Onentacton: T nit/ Unidad: J
Pastion/Posicion: Temp: 0 UritUnidad: *C  [ind.MinRoq 32 Reqg.MinAvg: 48
Heat N* Sample N® | Lot N® Pipe N* TT Size [ Tamaiio Resuits f Resultados
Coladz N” | Muestra N' | Lote * Tube N® Ls Sc °C in 1 2 3 Avg.
85632 1770080 77187 502 B Akd 0 032 x0.39 70.0 710 67,0 69,3
ARE: As manufactured f Segdn proceso de fabricacian Ind. Min. Req: individual Minimum Required / Roq. Min, Avg: Required minsmum average { Promedio T.T. Test temperature / Termparatura de ensayo
Avg. Average | Promedio Requernido Mimmo individual mHRime requendo T: Transversal / Transversal
8. Body / Cuerpo Ls: Location of sample 7 Ubicacién de 1a muestra Sc: Specimen condition / Contiaién de la prabeta Temp: Yemperatre f Temperatura
g cerificate is sued by a compulenzed system and if 15 vaha wah CeronT signature. On the oniginal eortificale the tmde-mark gresn catored Este centificadn se emile mediante sistema compufanzado y es vaniaco con maA Blechonrd B Comeadn oagnal pasel IMpress ohisge
“Tenatis™ 15 stamped. In case the owner of the ongnnt cerdificale wottk] refesse a topy of i, be must attes! its conformity 6 the original one taking Tenans coler verda. En caso de Gue of poseeder def certificado entregue uns copia, debierd garantizar iy conliamidad con el angnal hagdndoze
upon himseif the tesiunsibility for any unlavwful of not altowed use. Any afterason andiar fatsification wit be subjected 10 e law respongable por uso degal o indebido Cualquicr afteratidn yio tfsificacién slara sujeta ala fay

FORG3171




INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Nummber ! Nomero:

649045

Page / Pagina:

5/8

Date / Dia; April 18, 2012

Customer / Chente: CHEVRON POLSKA ENERGY RESQURCES

4-00002

Customar’s Order ltem / Orden Cliente « liem:

N/A

Customer’s Refercnce f Ref. dei Cliente:

Manufacturer's Works Order N° 7 Conflirmacion de Venla

54211101

SEAMLESS HOT ROLLED

Manufactiring Process ! Proceso de Manufaciura:

Product Type / Tipo de Producie:

SEAMLESS STEEL CASING STRING

Surface f Superficie:
INT BARE JEXT VARNISHED

Standard or Speaificaton / Narmas o Especificacronos.
APl 5CT + CHEVRON SR1-A OCTGS6+QCP 2050 REV 19

Sieel Grade / Grado de acero:
P 110

Ends / Extremos:
TSH BLUE

Dunensions / Dimensiones.
9 5/ 8 X 0.545 INCH
244 48 X 13.84 MM

Schedule / Cédul
NIA

Lengih / Longslud:

R3 SPEC.

Quantity / Cantidad: 2714 Pesipz
B715.98 FT
2656.63 MTS

461954 1.8
209539 KG

Nominal Weight f Peso Nominal:
53.5 LB/FT
79.62 KGIM

HYDROSTATIC TEST / PRUEBA HIDRAULICA

Pressure f Presion

Tirne / Tierapo

Resudls / Resultado

Ut } Uredard Value / Valor

Seconds / Sequados

i) 10,000

5

Satslactory / Satsfactonio

L

HEAT TREATMENT / TRATAMIENTO TERMICO

Heal reatment ! Tratamiento térouco. Pipe / Tubo
Quench media of heat treatment process / Medio de enltiamento del ralamiento Wemuco; WATER
Temperature Scale / Escata de Temperatura: celeius

Type Temperature Tolerance Durration
T Temperalura Telerancia Duracion
{Mins.}
QUENCHED 890 =30 55 40
TEMPERED 500 -12 12 68
Heat treatment 7 Trastamienlo lermeco Coupling / Cople
Quench madia of heat Ireatment process / Medie de enfnamentn de! tratamiento termico: WATER
Temperatire Seale f Escate do Temperaturn: celcius
Type Temperalure Talerance Duration
Tipo Temperatura Tolerancia Duracion
(Mins.}
OUENCHED 880 -30 55 70
TEMPERED 570 -15 15 116

This cartlicale 5 s5ued by @ compulenzed syslem and 115 vald with elecionic sgnalure, On (68 onginal cerlilicat the rade-mark green corored

Esle cenulicado se crmile medianle 1s1ema compulanzada y es vahdado con 3mma elecliomca

L} CeTICATD OMEIINAl poses Kiess e logo

"Tenaris® i stamped. In cage the owner of the etiginl cerifisnte wauld release a copy of 1, he must altest its conformity Lo the orignat ane Laking
spen hunsell the responsibiily for any uniawlul of Rt aliowed wse  Any aliciaton sadior falstfication wil be subiocted 10 B L.

Tenaris color verde En casa de quo ¢l poseedor dol cortificads anttogue unh copst, debard garantizar I conformidad con el onginal haciéndoese
responsabie por cualqu:er uso iegat o indebatn Cualquinr alteracyin yo falsifeacidn osiara supeta a by oy

FORO3171




lNSPECTlON CERTIF]CATE Number / Niimero: Page / Pagina:
649045 6/8
(BS EN 10204 3.1: 2004 - ISO 10474 3.18: 1991) Dale / Dia: April 18, 2012

Customer / Ciente: CHEVRON POLSKA ENERGY RESOURCES
400002

Customer’s Order flem/ Orden Clienle - ltem;

Customer’s Reference / Rel, dol Cliente. Manulacturer's Works Order N* 7 Confirmacson de Venla

NIA 54211101

WManutactunng Process f Proceso do Manufielura:

SEAMLESS HOT ROLLED

Product Type / Tipo de Producio,
SEAMLESS STREL CASING STRING

Surace ! Superficio:
INT BARE /EXT VARNISHED

Standard of Speclicalion f Mormas o Especficaciones
API 5CT + CHEVRON SR1-A OCTGI6+QCP 2050 REV 19

Slael Grade ! Grado de acero,
P 110

Lnds 7 Extremos
TSH BLUE

Dimensions f Dimensiones Schedule / Cédula: Lenglh / Lengilud: Quanlity / Canlidad: 214 Peslpz Nominal Weight / Peso Nominal:
9 5/8X 0.545INCH NIA 871598 FT 461854 LB 53.5 LBIFT

244,48 X 13.84 MM R3 SPEC. 2656.63 MTS 209539 KG 79.62 KG/M

L SPECIAL REQUIREMENTS / REQUERIMIENTOS ESPECIALES

Condition / Condicon Bescrplion / Descripoicn Resulf / Resultado

Drifl Test{ Cenlrol de mandnt (Biam) 85 inches /215 8 mm

Pipe residual magnetism / Magnelismo remanante de ubo 30 GAUSS

Grease on exposed thread / Grasa on resca expunsta KENDEX

Grease on assemblad coupling £ Grasa en cupla montada APTMODIFIED 5A3

End proteciors / Pralegior de extremo CLOSED LIFTABLE STEEL PLATE AND PLASTIC PROTECTOR FOR CASING »=5 1/2".

Inspecton scope ! Alcance de b nspecoidn MILL AUDIT INSPECTION WITH TRACKING FROM THE COUPLING STOCK ROLLING.

Band color per stoel grade / Bandas de color por grado de acero WHITE

Inspecled by / Inspeccinnad por QTC INTERNATIONAL Sabslactory | Sausfactono

L SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Inforrmation
irformacian Suplementaria

‘MANUFACTURED BY TENARIS SIDERCA*

"ACIERAGE PROCESS®

STEEL MAKING PROCESS. £ A F IL.F. AND CONTINUQUS CASTING - FULL ALUMINIEM KILLED AND FINE GRAIN
PRACTICE

-“THE LF PRACTICE INCLUDES ARGON RINSE AND A FINAL INJECTION OF CALCIUM SILICIDE WIRE FOR
MICROINCLUSION SHAPE CONTROL

-MATERIAL FREE FROM MERCURY CONTAMINATION,

‘ROLLING PROCESS”

-MANUFACTURING PROCESS : SEAMLESS HOT ROLLED.

*CONTROLS®

-VISUAL AND GIMENSIONAL INSPECTION ; SATISFACTORY

“FABRICADO POR TENARIS SIDERCA"

*PROCESO DE ACERAGICN®

FABRICACION DE ACERO:  FUNDICION POR ARCO ELECTRICO ¥ COLADD CONTINUO - ACERD CALMADD AL ALURIN
PRACTICA DE GRAND FINO

-LA PRACTICA DE AFING EN EL HORND - CUCHARA INCLUYE AGITACION POR ARGON Y UNA INYECCION FINAL DE L)
VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAK DE EVENTUALES MICROINCLUSIONES,
-MATERIAL LIBRE DE CONTAMINAGION DE MERCURIO.

"PROCESO DE LAMINACION®

-FABRICACION DE TUBO; LAMINADO EN CALIENTE Y SIN COSTURA

*CONTROLES®

-CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO,

This certiicale 1 1ssued By a compotenzed system and 1115 valid vl §iaeironis signature. On lhe onginal cedilicata the irade-mark green coipred
“Fenaris" is slamped. in case 1 ownur of tha orginal cenvicate weld relsase a ¢opy of &, he musl sttest its confomity to the onginal ona taking
vpon himsall the respansibiity for any unlaveul or not aliowed uee. Any ol andiet falsifk will be sub) 10 the law,

Esie carmlicado $¢ emila mad Sislema eor 200 ¥ €3 vabdady con hima wlecrdmea,  E) cendicadu ongmal posee Impiess ol ¥y
Tenans color vrde, En case de gue el poscedor del centificado entrague uaa copia. deberh garantizar la conformdad con el onginal hacéndnse
fesponsabile per cushuier uso legat o indebido. Cualquier alteraciin yio fatsificacion estard supela & la loy.

FORO3171




INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Number { Ndmero;

649045

Page / Pagina;

7/8

Date / Dia: April 18, 2012

Customer / Chente: CHEVRON POLSKA ENERGY RESOURGES

Cuslomer’s Order llem f Orden Chente - ftem.
4-00002

Cusiomer’s Reference / Rel del Clianle:

N/A

Marufaclurer's Works Order N* 7 Coafirmacn de Venla'

S42111H

Manulactuning Process £ Proceso de Manslactura:

SEAMLESS HOT ROLLED

Product Type / Tipo de Producto:
SEAMLESS STEEL CASING STRING

Surface f Superdicie.
INT BARE JEXT VARNISHED

Standard or Speclicalion / Normas o Especikcacionss
APl 5CT + CHEVRON SR1-A OCTG96+QCP 2050 REV 19

P 110

Steet Grade / Grado de acero:

Ends / Extremos:
TSH BLUE

{rmensions / Dimensiones: Schedule / Cadula:
9 5/ 8 X 0.545 INCH NiA
244,48 X 13.84 MM

Length / Lengidud:

R3 SPEC.

B715.98 FT
2656.63 MTS

Quantity / Cantidad: 214 Pcs/pz

461954 LB
208539 KG

Nommal Waight / Peso Nominal:
53.5 LBIFT
79.62 KGIM

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary information
Informacidn Suplementaria

SMATERIAL CONDITIONS®

-NOT REPAIRED BY WELDING

TSTANDARDS®

-EDITION OF REGULATION API5CT &ih - July 1,2011

“CONDICIONES DEL MATERIAL®

-NQ REPARADO POR SOLDARURA.

“HORMAS!

-EQICION DE LA NORMA: APIS CT 9na - JULIQ 2011

Adddional Information
Informacion Adicional

Addimional Information
Informacion Adicional

PIPE NON DESTRUCTIVE TEST (CONTROL SR7Y SATISEAGTORY .

INSPECTION METHODS: U T LONG STRANSY. (EXT ANT} NOTCH 5% + M.P.4 LONGJTRANSY (EXT /INT.) ON
EMDS + SEA PIN BY BOX.

WALL THICKNESS MONITORING, .7 100 % HELICAL PATTERN

FULL LENGTH DRIFT TEST: SATISFACTORY

COUPLINGS NON DESTRUCTIVE TEST: SATISFACTORY.
INSPECTION METHODS (COUPLINGS): W M.P.J. LONG. (EXT./ANT )

I MARKING / MARCACION

Massing
#arcnoon

Marking
Mareacion

« & = Moanograma / Monogeam SIDERCA
» NNNKNN = Namero de tubo £ Nbe of pipe
- LLL = Longiud / length

- PPF = Poso f Weght

':-(5 = Monograma / Monograr AP|

- BAMYY = Mes/ Afo Monih/ Year
-Y/T = Afo/Tnmestre Year ! Quarier
- HANOO = Cedada / Heat

This conficate 15 1ssued by 3 compulenzed system and & 15 valid with Cleclione signature. On lhe onginal certifcate the irade-mark green cplared
“Tenatis™ is slamped. In cise the awner of the onginal cartificale would release a copy of it, he must atlest jts conformity to the onginal nne loking
upen himset! thu rospansibifity for any uniawiul of nol abowed use Any alteration andlor talsdication will be subjected o the [aw.

Esle cetibitado e emdn madanle sistema computanzada y es vaktado con kma slechronea. Bl cenbesdo onginal poses Mipress e koo
Tenariz color verde. Bn caso de que el paseedar del cerlificads entregue und caph, deberd garantizar la conformedad eon of ongiss Bacndase

respensable por cualguiar uso gl o indebido. Cualnuer ateracion via falsificacion estard sujnta o (3 ley,
FORO03171




l NSPECT'ON C ERTIF]CATE Number / Numera: Page / Pagina:
649045 8/8

(BS EN 10204 3.1: 2004 - I1SO 10474 3.1B: 1991) Date / Dia: April 18, 2012
Customer ! Chente: CHEVRON POLSKA, ENERGY RESOURCES Cuslomer’s Crder item / Orden Glignle - fterm. Customer’s Reference / Ref, dei Cliente: | Manulaciurar s Works Orger i i Confirmacidn de Vanta:
4-00002 NIA 54211/01
Manufacluning Process / Procesa do Manulaciura: Producl Type ! Tipo de Producto- Surface / Suparficie:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED
Standard or Specihication f Mormas o Espatificaciones: Steel Grade f Grado de acero: Ends { Extremas:
AP 5CT + CHEVRON SR1-A OCTGI6+Q0CP 2050 REV 19 P 110 TSH BLUE
Dimensions / Dimensiones: Schedule 7 Ceduta: Lengih f Longitue Quantdy I Cantidad: 214 Pesipz Nominal Weight f Pese Nominal,
9 5/ 8 X 0.545 INCH NiA, 871598 FT 461954 LB 53.5 LBFT
244,48 X 13.84 MM R3 SPEC, 2656.63 MTS 209539 KG 79.62 KGIM
| MARKING / MARCACION
Stenciling (Pipa) Steneiling {Pipo)
Estarcido {Vibo} Eslarcido (Tubo}

VENARIS SD 5CTO117 @ AT SF 0 5/8 53.6 P § 52 P10000 TSH BLUE 5D DAB,500 CHEVRON POLSKA, ZWIERZYNIEC 1. POND. 4, 54211.01, QTC 2011-1021 MADE IN ARGENTINA NSO NRNINN LLLE

Stamping {Pipe)
Punzonado (Tuho)

T 8D SCTOTIT @ AT U 5/8 53,5 B HNXIONK

T#vis 15 ta cerlfy hat the product dosenbed hors Nas been manulaclured, sampled, lested. ang inspected in accordance with Por ¢ presenle cerlificamos que el maloria) aqui desenio ha sklo fabncado, muestreado, ensayado ¢ inspeccgnado da
purchaser ordor requirtements This cerldicale 1s not a daclaralion of origin nor may if be used as & declaration of ongin acuerdo a los requisios de su arden de compra. Esle certficado no ©5, N grede sor usado, coma una deciarseon dn ongen

CUSTOMER " THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE

INSPLCTION COMPANY
COMPARIA DE INSPECCION

QTC INTERNATIONAL,

QUALITY CERTIFICATION DEPT, CHIEF OF QUALITY CERTIFICATION DEPT
GEFTO. DE CERTIFICACION DE CALIDAD REEPONSABLE DEL DEPTQ, DE CERTIFICACION DE CALIDAD
GONZALEZ Estchan AYERBE Eduardo
Ttus terificain 15 155ued by a compulonzed sysfem and A is valid wilh clectrome sgnatirs. On the onginal cethcate (he rado-mark, qreen colorpd Esta certificado se emite madanie mistama compalinzado ¥ es validado con fioma elecinica,  £F certficade ongnal pasee impraso el kgo
"Tenans™ s stamped, In case the owner of (he omgnal corficate would teleage 3 copy ol it, he musl attost i cenformity k the oniginal one taking Tenaris color verde En casode qutt ¢f posaedor del cenificado entregue una cop, debnnd goranlizar 13 conformdad con gl ongnal hacigndone
upon himsell he tesponsibitty for ary unlawlut or rot allowed use. Any aflcraton anglor fatsiication wit e subjacted to he Jaw, jrespansabio por cualquier uso dlenal o indaetnde. Cualquier sHleracidn 30 falsificiicon estara sumia a fa loy.
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